
·" 

Sanitation inancial Plan 

(31'T'")< \ () I:; 

~ .. ~I~·~~1I~ .. ~~~.~ .. ~ 

. 'June 2003 
KlJ 034808.00 . 



Kennedy/Jenks Consultants 
Engineers & Scientists 

1,6 June 2003 

Center Promenade, Suite 200 
1000 Hill Road 

Ventura, California 93003 
805-658-0607 

FAX 805-650-1522 
! 

Mr. Tim Nanson 
Director of Public Works 
Department of Public Works 
¢ity of Simi Valley 
2929 Tapo Canyon Road 
Simi Valley, CA 93063 

Subject: Final Report - Sanitation Financial Plan for the City of Simi Valley 
KlJ 034808.00 

Dear Mr. Nanson: 

The City of Simi Valley Sanitation Fund currently is operating with a reserve of cash 
($20,647,300) to fund capital projects and avoid immediate debt financing for construction in the 
[...]
2007/08 2008/09 2009/10 2010/11 2011112 2012113 2013/14 

$5,400,000 $5,600,000 $5,900,000 $6,200,000 $6,400,000 $6,700,000 $7,000,000 

$20,985,854 $21,765,672 $22,677,695 $23,624,125 $24,506,701 $25,528,010 $26,590,489 

$1,369,472 $458,215 ($201,154) $444,211 $599,441 $1,096,359 $2,068,908 

$0 $0 $1,000,000 $0 $0 $0 $0 
$0 $0 $75,000 $0 $0 $0 $0 

$750,000 $750,000 $825,000 $825,000 $825,000 $825,000 $825,000 

($750,OOO} ($750,000) $175,000 ($825,000) ($825,000) ($825,000) ($825,000) 

$6,019,472 $5,308,215 $5,873,846 $5,819,211 $6,174,441 $6,971,359 $8,243,908 

Paqe 38 



References 

City of Simi Valley. 2002 - 2003 Sanitation Assessment, Revenue Report. 

City of Simi Valley. Sewer Accounts - As of February 4, 2003. 

City of Simi Valley. Statistical Overview of Fiscal Year Ended June 30, 2001. 

City of Simi Valley. Monthly Averages of Daily Effluent Monitoring for (Years 1981 -2001). 

City of Simi Valley. January 16, 2003. Memorandum, Dept of Environmental Services! Housing 
& Special Projects Division. 

City of Simi Valley. Sanitation Rates Effective 8-22 -02. 

City of Simi Valley. Asset Balances. 

Final Report - Sanitation Financial Plan, City of Simi Valley Page 39 
o:\oroiects\20031034B08.00lreportllachnicalreportdoc 



Appendix A 

Regional Water Quality Control Board NPDES Permit 

( , 



,i,-;: Of CALIF, .•• ,A--I::rNIRONMENTAl PROTECT. ~A=G;"EN=CY=============--. ======P=ET=E=W=I=lS=ON=, =G=oYe=m=or 

I..LlFORNlh REGIONAL WATER QUALITY CONTROL BOARD 
)5 ANGELES REGION 

CENTRE PLAZA DRIVE 
,EReY PARK, CA 91754-2156 

266-7500 
~: (213) 266-7600 

June 14, 1996 

Mr. Michael Kleinbrodt 
Deputy Director of Public Works! Sanitation 
City of Simi Valley 
2929 Tapo Canyon Road 
Simi Valley, CA 93063 

PUBLIC WORKS DEPARTMENT 
ENGINEERING 

WASTE DISCHARGE REQUIREMENTS = CITY OF SIMI VALLEY WATER QUALITY CONTROL 
FACILITY (NPDES Permit No. CA0055221, CI No. 3021 ) 

Our letters dated May 9, 1996, and June 3, 1996, transmitted tentative requirements and revised 
tentative requirements,respectively, for your discharge of tertiary treated effluent into Arroyo Simi. 

Pursuant to Division 7 of the California Water Code, this Regional Board at a public hearing held on 
June 10, 1996, reviewed the tentative requirements and the revised change sheet, considered all 
factors in the case, and adopted Order No. 96-043 (copy attached) relative to this waste discharge. 
This Order s~rves as permit under the National Pollutant Discharge Elimination System (NPDES), 
and expires on May 10, 2001. Section 13376 of the California Water Code requires that an 
application for a new permit must be filed at least 180 days before the expiration date. 

The "Monitoring and Reporting Program" requires you to implement the monitoring program on the 
effective date of the Order. Your first monitoring report is due by September 15,1996. All monitoring 
reports should be sent to the Regional Board, A TIN: Technical Support Unit. 

When submitting monitoring or technical reports to the Regional Board per these requirements, 
please include a reference to" Compliance File No. 3021", which will assure that the reports are 
directed to the appropriate fire and staff. Also, please do not combine other reports with your 
monitoring reports. Submit each type of report as a separate document. 

As the Board adopted the tentative requirements with changes, we are sending the final copy of 
Order No. 96-043 to the applicant and to those on the mailing list. As discussed at the NPDES 
Permit Ad-hoc Subcommittee Meetings, the Regional Board has developed the "Standard Field 
Observation Sheet". A copy of this form is attached. 

To save printing and postage costs, the Storm Water Pollution Prevention Plan (Attachment A) and 
the Standard Provisions (Attachment N) are being sent only to the Discharger; however, anyone may 
obtain copies by contacting the Board staff listed below. 



Mr. Michael Kleinbrodt 
Page 2 

. If you have any questions, please contact A. Veronica Cuevas at (213) 266-7595 or call me at (213) 
266-7596. 

Mark Pumford, Chief 
Ventura Coastal Watershed Unit 

Enclosure(s} 

cc: Environmental Protection Agency, Region 9, Permits Branch (W-5-1) 
U.S. Army Corps of Engineers 
NOAA, National Marine Fisheries Service 
Department of Interior, U.S. Fish and Wildlife Service 
Mr. Jim Kassel, State Water Resources Control Board. Division of Water Quality 
Mr. Jorge Leon, State Water Resources Control Board, Office of Chief Counsel 
Department of Fish and Game, Region 5 
Department of Health Services, Public Water Supply Branch 
Ventura County Planning Commission 
Ventura County Department of Environmental Health 
Ventura County Department of Public Works, Flood Control and Drainage 
Calleguas Municipal Water District 
Moorpark County Sanitation District 
City of Simi Valley 
Ventura Regional Sanitation District 
Simi Valley Hospital, 2975 N. Sycamore Drive, Simi Valley. CA 93065, A TIN: Jim Block 



~1.a'lva."" •• """'-w ~~1Ii:I1t1l;Z3 __ o. __ • __ ....... w ______ ... _ ~ ___ _ 

Tlme:, ____ (military) SampJer: ______ ~ _______ ~ 

:HER [Wet weather is precipitation in source area within past 48 hours] 

weather, 
Heather 

"::/e one) 

tW 
r rate: 

.ude units) 
lsured_ 
nated: 
;h of channel_ 

!th of channel_ 

Current weather:_ 
1. clear or douds with blue showing 
2. Cloudy/overcast (no blue showing) 
3. Foggy 
4. DrizzleJtrace 
5. Rain 

Type of sample:~ 
1. fresh/storm water 
2. mixed fresh/ocean 
3. wave wash 
4. surf or all saline 

Type of tIow:_ 
O.none 
1. ponded (no flow between 
ponds )lstagnant 
2. trickle or intermittent 
3. steady 

'SeCOnds to travel_feet 4. high/flooded 

:ASURED PARAMETERS: Air Temperature: __ 
Water Temperature:, __ _ 

Wind direction:, __ 
Amount estimated:_ 
O.none 
1. light/moderate «15 miles per hour) 
2. heavy (>15 miles per hour) 
Velocity (measured):_ 

Has tide allowed interaction between 
channel water and ocean water 
In last 24 hours? f'f or N) 

Wave height:_ 
(Ya [crest to trough]) 

pH: __ 
Dissolved oxygen (mgIL): __ 
TDS: 

meter paper field kit pen (circle one) 
meter field kit (circle one) 

'-~= 
meter field kit (circle one) 

,')PERTIES: 
'11inant substrate 

Ides material 
( up on bottom 

channel or pipe):_ 
'letal 
:oncrete 

rocks 
;andy 
;ilty/clay 

..>ther _____ _ 

Turbidity 
Estimated:_ 
1. clear 
2. cloudy (sediment) 
3. murky (algae, etc.) 

Color:-: 
O. Colorless 
1. Brownish 
2. Reddish 
3. Greenish 
4. Bluish 
5. Olive greenish 
6. Yellowish 

Odors:~ 
O. None 
1. sewage 
2. fishy (except near ocean) 
3,. musty 
4. chlorine 
5. ammonia 
6. petroleum 
7.· rotten eggs 
8. chemical 

Foam (unnatural):_ 
O.none 

Algae coverage:_ 
O.none 

Main algae type:_ Tarbans:~ 
1. >6" apart lone 

oresent 
1. floating at surface 

1. some «%inch high) 1. light «5%) 2. floating In water column 2. 1..s" apart 
2. much (> Ya inch high) 2. moderate (5-25%) 3. attached 

ASH (manmade) 
:1sity :_ 
(lone 
'ight 
TIOderate 
.'1igh 
somewhat dense 
:lense (per reporting area) 

3. high (25-50%) 
4. dense (>50%) 

Type (% items not total volume of items): 
_ % organic (food) 
_%plastics (cups, straws, bags, 

wrappers, bottles, junk) 
_ %recyclables-nol plastic 

(paper, glass bottles, metal) 
_%Iarge items (appliances, cars, tires) 

)MMENTS {Unusual occurrences-fish kills, wildlife observations, etc}: 

3. 1" apart to 
continuous 

NA ruRAL DEBRIS 
O.none 
1. few (1-2) 

2. medium (3-5) 
3. many (>5) 
_dead or entangled animals 
-=-fecal matter (pet droppings) 
_bird droppings 
~atural debris (wood, kelp) 



STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 96-043 

NPDES NO. CA0055221 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF SIMI VALLEY 
(Water Quality Control Facility) 

The California Regional Water Quality Control Board (RWQCB), Los Angeles Region (Regional 
Board), finds: 

1. The City of Simi Valley (hereinafter the Discharger), formerly known as Simi Valley 
County Sanitation District, discharges treated municipal and industrial wastewater from 
the Water Quality Control Facility (WQCF) under Waste I;>ischarge Requirements 
contained in Order No. 89-092 (NPDES No. CA0055221), adopted by this Regional Board 
on September 25, 1989. 

2. The Discharger has filed a Report of Waste Discharge (ROWD) and has applied for 
renewal of its Waste Discharge Requirements and National Pollutant Discharge 
Elimination System (NPDES) Permit. 

3. The WQCF. located at 600 West Los Angeles Avenue, Simi Valley is a tertiary 
wastewater treatment plant with a design capacity of 12.5 million gallons per day (mgd). 
Treatment consists of aerated grit removal, primary sedimentation, flow equalization, 
activated sludge biological treatment, secondary sedimentation, dual media filtration, 
chlorination and dechlorination. Primary sludge is an;;:1erobically digested and waste 
activated sludge is thickened and aerobically digested. Sewage solids separated from 
the wastewater are disposed of at the Simi Valley Landfill or the Yacima Compost 
Company. in Buttonwillow California. 

Figures 1 and 2 show the location of the plant and the schematic of wastewater flow. 

4. The WQCF discharges tertiary treated municipal and industrial wastewater into the Arroyo 
Simi, through Discharge Serial No. 001 (Latitude 340 16' 56", Longitude 1180 48' 44"). 
Over seventy-five percent of the total flow of Arroyo Simi Originates from WQCF. Arroyo 
Simi is tributary to CalJeguas Creek, a water of the United States, above the estuary, and 
is part of the Calleguas Creek Watershed Management Area. 

During dry weather, the effluent percolates to ground water within a short distance from 
the outfall. During wet weather (or rainy periods), the effluent may flow to Calleguas 
Creek via Arroyo Las Posas. 

May 29,1996 
Revised: June 10, 1996 



The Cityof Simi Valley, Water Quality Control Facility 
Order No. 96-043 

NPDES No. CA0055221 

5. On August 19, 1985, the City of Simi Valley approved the "Sewerage Master Plan 
Upgrade and Preliminary Design and Engineering Expansion of the Simi Valley Water 
Quality Control Plant". This four stage upgrade and expansion program would increase 
the plant capacity to 17.5 MGD by the year 2012. However, due to the slow growth 
initiative, the City does not plan to increase the existing design capacity. 

6. The ROWD characterizes the 1994 discharge as follows: 

Annual Lowest Highest 
Constituent Unit Average Monthly Avg. Monthly Avg. 

Flow mgd 9.4 8.7 10.4 
pH pH units 6.6 7.8 
Temperature of 72 67 76 
BODs (20 ·C) mg/L 3.5 2.2 10.7 
Total dissolved solids mg/L 743 701 802 
Suspended solids mg/L 2.6 1.8 3.6 
Settleable solids mUL <0.1 <0.1 <0.1 

7. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 
classified this discharge as a major discharge. 

8. A portion of the treated effluent is reclaimed for landscape irrigation and is regulated 
under separate Waste Discharge Requirements (Order No. 87-46), adopted by this Board 
on May 5, 1987. 

9. The Board adopted a revised Water Quality Control Plan (Basin Plan) for the Coastal 
Watersheds of Los Angeles and Ventura Counties on June 13, 1994. The Basin Plan 
contains beneficial uses and water quality objectives for the Arroyo Simi and other 
tributaries of Calleguas Creek and for the South Las Posas and North Las Posas ground 
water basins. 

10. The beneficial uses of the receiving surface waters are: 

Arroyo Simi - Hydro Unit 403.62 
- potential: municipal and domestic supply; 
- existing: industrial process supply, ground water recharge, freshwater 

replenishment, contact and non-contact water recreation, warm freshwater 
habitat, wildlife habitat, and preservation of rare, threatened or 
endangered species; 

Arroyo Las Posas - Hydro Unit 403.62 
- potential: municipal and domestic supply, industrial process supply, industrial service 

supply, agricultural supply, cold freshwater habitat;' 
- existing:. ground waterrecharge, freshwater replenishment, contact and non-contact 

water recreation, warm freshwater habitat, and wildlife habitat; 

2 



The City c/ Simi Valley, Water Quality Control Facility 
Order No. 96-043 

and during wet weather flow: 
Calleg!-las Creek - Hydro Unit 403.12 
- potential: municipal and domestic supply; 

NPDES No. CA0055221 

- existing: industrial service supply, industrial process supply, agricultural supply, 
ground water recharge, contact and non-contact water recreation, warm 

. freshwater habitat, and wildlife habitat; 

Calleguas Creek - Hydro Unit 403.11 
- potential: municipal and domestic supply; 
- existing: agricultural supply, groundwater recharge, freshwater replenishment, 

contact and non-contact water recreation, warm freshwater habitat, cold 
freshwater habitat, wildlife habitat, rare, threatened or endangered 
species, and wetland habitat; 

Calleguas Creek Estuary - Hydro Unit 403.11 
- potential: navigation, water contact recreation; 
- existing: non-contact water recreation, commercial and sport fishing, estuarine 

habitat, wildlife habitat, rare, threatened or endangered species, migration 
of aquatic organisms, spawning, reproduction, and/or early development, 
and wetland habitat. 

Mugu Lagoon - Hydro Unit 403.11 
- potential: water contact recreation; 
- existing: navigation, non-contact water recreation, commercial and sport fishing, 

estuarine habitat, marine habitat, preservation of biological habitats, 
wildlife habitat, rars, threatened or endangered species, migration of 
aquatic organisms, spawning, reproduction, and/or early development, 
shellfish harvesting, and wetland habitat. 

The beneficial uses of the groundwaters are: 

Las Posas Valley (North and South Las Posas Basins) - DWR Basin No. 4-8 
- existing: municipal and domestic supply, industrial service supply, industrial process 

supply, and agricultural supply. 

11. Some of the beneficial uses listed in this Order mayor may not be applicable to the 
reach or reaches under which this permit is issued. Regional Board staff are working 
with the Discharger to clarify the applicability of some of the beneficial uses, including 
ground water recharge (and its associated beneficial use of municipal and domestic 
supply), freshwater replenishment, contact and non-contact water recreation, and warm 
freshwater habitat. 

12. The 1996 State Water Resources Control Board's (SWRCB) Water Quality Assessment 
(WQA) identified the water quality conditions of water bodies in the state. Within the 
Calleguas Creek Watershed the following water bodies are classified as impaired 
waterbodies: Mugu Lagoon, tributaries from duck ponds to Mugu lagoon, Calleguas 
Creek (Estuary to Arroyo Las Posas), Revolon Slough and Beardsley ChannellWash, 

3 



The City of Simi Valley, Water Quality Control Facility 
Order No. 96-043 

NPDES No. CA0055221 

Conejo Creek! Arroyo Conejo North Fork, Arroyo Las Posas, and Arroyo Simi. Impaired 
waters do not support beneficial uses. 

Water quality problems associated with this watershed are: sedimentation, pesticides, 
nitrogen, nitrate .and nitrite, algae, total dissolved solids (TDS), chloride, sulfate, 
ammonia, metals, and organic chemicals. Known and/or suspected pollution sources 
include: urban and agricultural runoff, septic tanks, abandoned wells, seawater intrusion, 
mining operations, and storm water. 

13. During 1995, chloride concentrations of the final treated effluent ranged from 104 mg/L 
to 145 mg/L (annual average 126 mg/L). The daily maximum effluent chloride limitation 
in Order 89-092 was 150 mg/L. On March 26, 1990, the Board adopted Resolution No. 
90-004, which stated that because of the long term drought in California, the Board would 
temporarily not enforce the chloride limit where violations were primarily due to increased 
chloride concentrations in imported water. The Discharger has been in consistent 
compliance their permit limit for chloride; however, they have requested to continue 